YKPAMHA
UKRAINE

O A O ARNYEBCKWM METANNYPIUYECKMA KOMBUHAT"
JOINT STOCK COMPANY "ALCHEVSK IRON & STEEL WORKS"

94202 r.Anyesck, yn. Lmuara, 4
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cakc: (06442) 9-43-47, 3-71-47

Tel: (06442) 9-23-14
Fax:(06442) 9-43-47, 3-71-47
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3ABOLCKOW CEPTUOUKAT KAYECTBA Ne 25375 fNara
MILL'S QUALITY CERTIFICATE Ne - Dare
CBNAETENLCTBO O NPUEMOYHBIX UCTIbITAHUAX EN 10204

inspection certificate

23.04.04

318

Nuct 1 u3 nuctos 1
Sheet 1 of sheets 1

Kontpaxt Ne 2000-207/1ncr- 3aBogckon 3akas Ne 3110
026/0109-0y-997 =
Contract Ne Lot: 1 Manufacturer's production order Ne
3akasunk: Kopnopaums 'MHaycTpuansHbin Coto3 Nonbacca ' (MCA)ana dpupmb!” JYOEPKO CA"
Customer: Corporation " Industrial Union of Donbass " for firm "DUFERCO SA"
Konuyecrso NUCTOB! 50
BaroH Ne 66572868 Konn4ecTtso nayek: 10
RW-car Ne - Konuyectso MecT: 17
HaumeHoBaHue ToBapa: PRIME HOT ROLLED ALLOYED CraHpapT:
STEEL PLATES
Description of goods: WITH BORRON CONTENT Standard:
0.0015-0.0030% ASTM AB/AGM
flatness 50% ASTM A6
Mapka cTanu ASTMA36 ASTM A36/A36M
Grade of steel
CocTosHMe NOCTaBKy: ropsqeKaTaHHbif
Delivery condition: hot-rolled
T Ne | ‘Homepa --Homepa . _ Pasmepbl, MM Konudecteo | Konuuecreo | TeopeTudyeckuv
noauu. nnasok napTui Dimensions, mm nucTos T onavex” Bec,TH
TonuwuHa Wupura nuxa wr/mect Pack Theoretical
Item Cast Ne Test Ne Thickness Width Length | Quantity/pcs weight,m.t.
2 8238-2 3522 12.7 1829 6096 2 2,224 v
1 8238-2 3471 9.53 1829 6096 5 4,170 v
1 8238-2 3471 9.53 1829 6096 12 2 10,008
1 8238-2 3425 9.53 1829 6096 17 4 14,178
2 8238-2 3472 12.7 1829 6096 14 4 15,568
Total: 50 10 46,148
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Boinnaeka : mMapreHoBCcKkuin cnocob npon3IsoacTea. 3asopcron cepTucukar kavecrsa Ne 2537
Steelmaking process : open hearth furnaces. Mill's quality certificate Ne -~
ri’onfep Xumudeckuit cocras, % Chemical composition, % :

: . C+
nnasku c Ml si| s| p e | N | cu Al N V_ [Mo] Ti As | Nb| B [Mne
Cast Na X100 X 1000 X100 * X 1000
8238-2 14 97 27 29 27 8 3 4 9 8 <8 |{<20 5 5 <8 |15

PE3YNbTATbI  NCMbITAHUA TEST RESULTS
UcnbiTaHWe HA PACTAXEHVE U YAAPHbI K3rub Tensile and impact test
Pasmepbl 1=(j) 3Heprus yaapa KU
obpa3ya Ot6op obpa3ya Tem- | [Mpe- | Npe- | OtHoc. | Cyxe- ] Impact energy
nepa-| amen aen wve |2=(i/sm |YpapHan saskocTe KCU Waru6
Ne D.m. of Specimen Typa yanu- 0} Impact strength
napTumn specimen Teky- | npoy- | HewHue B,°"°K“”°Ta;' COCTaBNAIoWAR
nensi- | veetn | wocTw 3=(%) [Fibrous appearance
. TeepaocTs
Tonwmn- [wupn-|Mecro,| Han- | MNono-| TaHuA ‘ 4= Hardness
Ha Ha pasnejxeHve Yieid | Ten- Elon- Re-
Hue Test | point, | sile gation duc-
tion
test thick- |width,| Loca- |Direc-| Posi- | tem- stre- Bend
Ne ness, mm | tion | tion | tion | pera- ngth of
mm ture Reh Rm, | Lo=200 | area Z
%] Co | N/mm2}N/mm2 % % 3HaqeHus Values
1 2 3 Zn
3425-1 9.53 40 T +20 1] 372 | 521 23.0
3425-2 9.53 40 T +20 | 372 | 525 24.0
34711 9.53 40 T +20 | 350 | 488 24.0
3471-2 9.53 40 T +20 | 356 | 488 24.5
3472-1 127 40 T +20 | 367 | 498 23.5
3472-2 12.7 40 T +20 | 372 | 497 250
3522-1 12.7 | 40 T +20 | 391 | 521 | 28.0
i j
Marking:
Knehmoska: Ne nnasku N° napTuu, Mapka cranv. TOB. 3HaK KOM6
Hard stamp:  cast Ne, testNe grade of stee v
UseTHan mapkuposka: [loT 1-kpacHas nopgea( | ,
Color marking: Lot 1- red strip BV'S ’ ) N
Tamn 3Ké’ﬁ;<qna_ =
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